

# NOTICE OF PRODUCT CERTIFICATION



CERTIFICATION NO:	<b>NI013735.01-R1</b>
DATE:	<b>06/28/2017</b>
CERTIFICATION PROGRAM:	<b>Fire</b>
COMPANY:	<b>Seves Glass</b>
CODE:	<b>2322-1</b>
REVISION DATE:	<b>11/01/2021</b>
EXPIRATION DATE:	<b>06/30/2024</b>

To verify that the "Notice of Product Certification" is valid, please visit [www.NAMICertification.com](http://www.NAMICertification.com) to assure that the product is active and currently listed. This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. Please review and advise NAMI if any corrections are required to this document

COMPANY NAME AND ADDRESS	PRODUCT DESCRIPTION
<p><b>Seves Glass Block, Inc.</b></p> <p><b>10576 Broadview Road</b></p> <p><b>Broadview Heights, OH 44147</b></p>	<p style="text-align: center;"><b>Series "Clarity Thickset 90"</b></p> <p style="text-align: center;"><b>Fire-Rated Glass Block</b></p> <p style="text-align: center;">Manufacturer Specific Glass Blocks for Installation in 90 Minute Locations</p> <p style="text-align: center;">Max Opening: 100ft<sup>2</sup> or W-120" or H-121"</p> <p style="text-align: center;">Glass Block Weight: 5.71 lb</p> <p style="text-align: center;"><b>Glass Block Size: 7.75" x 7.75"</b></p> <p style="text-align: center;"><b>Minimum Thickness: 3.88"</b></p>

SPECIFICATION	PRODUCT RATING
ANSI/UL 9	<p><b>90 Minutes</b></p> <p><b>With Hose Stream</b></p>

TEST REPORT
Underwriters Laboratory Test Report No: R2556 02NK10299/R2556 83366

Administrator's Signature: \_\_\_\_\_

**NATIONAL ACCREDITATION AND  
MANAGEMENT INSTITUTE, INC.**

4794 George Washington Memorial Highway

Hayes, VA 23072

Tel: (804) 684-5124

Fax: (804) 684-5122